
Texas Commission on Environmental Quality 

Texas Commission on Environmental Quality 

INTEROFFICE MEMORANDUM 

To: Office of Chief Clerk DATE:   06/14/17

From: Ashley McDonald 
Staff Attorney 
Environmental Law Division 

Subject: Backup Documents Filed for Consideration of Hearing Requests at Agenda 

Applicant:  Trophy Club Municipal Utility District No. 1 
Proposed Permit No.: WQ0011593001 
Program: Water 
Docket No.: TCEQ Docket No. 2017-0567-MWD 

Enclosed please find a copy of the following documents for inclusion in the backup 
material for this permit application: 

• Draft permit
• Fact sheet and ED’s preliminary decision
• Compliance history report



 

 

 

TPDES PERMIT NO. WQ0011593001 
[...]
of the test organism in 100% effluent at the end of 24-hours. The permittee may 
petition the Executive Director (in writing) for an extension of the 3-year limit. 
However, to warrant an extension the permittee must have demonstrated due 
diligence in its pursuit of the toxicity identification evaluation/TRE and must 
prove that circumstances beyond its control stalled the toxicity identification 
evaluation/TRE. 

 
 The permittee may be exempted from complying with 30 TAC § 307.6(e)(2)(B) 

upon proving that toxicity is caused by an excess, imbalance, or deficiency of 
dissolved salts.  This exemption excludes instances where individually toxic 
components (e.g., metals) form a salt compound. Following the exemption, this 
permit may be amended to include an ion-adjustment protocol, alternate species 
testing, or single species testing. 

 
i. Based upon the results of the TRE and proposed corrective actions, this permit 

may be amended to modify the biomonitoring requirements where necessary, 
require a compliance schedule for implementing corrective actions, specify a 
WET limit, specify a best management practice, and specify a chemical-specific 
limit. 

 
j. Copies of any and all required TRE plans and reports shall also be submitted to 

the U.S. EPA Region 6 office, 6WQ-PO. 
 
 
 
  



Trophy Club Municipal Utility District No. 1 TPDES Permit No. WQ0011593001 
 

Page 59 

 TABLE 2 (SHEET 1 OF 2) 
 
 WATER FLEA SURVIVAL 
 
 
 
 GENERAL INFORMATION 
 

 
 

 
Time 

 
Date 

 
Composite Sample Collected 

 
 

 
 

 
Test Initiated 

 
 

 
 

 
 

PERCENT SURVIVAL 
 

 
Time 

 
Rep 

 
Percent effluent 

 
0% 

 
6% 

 
13% 

 
25% 

 
50% 

 
100% 

 
 
 

24h 

 
A 

 
 

 
 

 
 

 
 

 
 

 
 

 
B 

 
 

 
 

 
 

 
 

 
 

 
 

 
C 

 
 

 
 

 
 

 
 

 
 

 
 

 
D 

 
 

 
 

 
 

 
 

 
 

 
 

 
E 

 
 

 
 

 
 

 
 

 
 

 
 

 
MEAN* 

 
 

 
 

 
 

 
 

 
 

 
 

 
 
 Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
  



Trophy Club Municipal Utility District No. 1 TPDES Permit No. WQ0011593001 
 

Page 60 

 TABLE 2 (SHEET 2 OF 2) 
 
 FATHEAD MINNOW SURVIVAL 
  
 
 
 
 GENERAL INFORMATION 
 

 
 Time Date 

 
Composite Sample Collected 

 
 

 
 

 
Test Initiated 

 
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A   
 

 
 

 
 

 
 

 
 

B   
 

 
 

 
 

 
 

 
 

C   
 

 
 

 
 

 
 

 
 

D   
 

 
 

 
 

 
 

 
 

E   
 

 
 

 
 

 
 

 
 

MEAN   
 

 
 

 
 

 
 

 
 

 
 
 Enter percent effluent corresponding to the LC50 below: 
 
              24 hour LC50 =                % effluent 
 
 
 
 



 

 

 



 

 

 
 



 

 

Attachment ‘C’ 
WQ0011593001 

 
 
The Trophy Club MUD Wastewater Treatment Facility is an activated sludge process plant currently operated 
in the conventional mode in the 'Phase I' configuration.  The applicant has submitted a summary transmittal 
letter for three construction phases as described below without any changes in effluent limits.  
 

• Treatment units in the existing Phase I operation include a lift station, automatic screen, grit removal, 
two bio-selector boxes, two aerations basins, three final clarifiers, three aerobic sludge digesters,  a belt 
filter press, two disk filters, four effluent pumps, and a UV disinfection system.  

 
• In Phase II the WWTF will be an activated sludge process plant operated in the conventional mode with 

a membrance biological reactor (MBR) for nutrient removal. Treatment units in Phase II operation will 
include a lift station, a rotating drum screen, grit removal chamber, an aeration basin, two clarifiers, 
two anoxic tanks, two anaerobic tanks, two pre-aeration tanks, two MBR tanks, three aerobic sludge 
digesters,  a belt filter press, two disk filters,  four effluent pumps, and a UV disinfection system.  

 
• In Phase III and Phase IV operation the WWTF will be an MBR activated sludge process plant. 

Treatment units in Phase III operation will include a lift station, a rotating drum screen, grit removal 
chamber, four anoxic tanks, four anaerobic tanks, four pre-aeration tanks, four MBR tanks, three 
aerobic sludge digesters, a belt filter press, two disk filters,  four effluent pumps, and a UV disinfection 
system.  

 
• Treatment units in Phase IV operation will include a lift station, a rotating drum screen, grit removal 

chamber, five anoxic tanks, five anaerobic tanks, five pre-aeration tanks, five MBR tanks, three aerobic 
sludge digesters,  a belt filter press, two disk filters, four effluent pumps, and a UV disinfection system. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0011593001, 
TX0055735, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas  78711-3087 
 
Applicant: Trophy Club Municipal Utility District No. 1 
 100 Municipal Drive 
 Trophy Club, Texas 76262 
 
Prepared By: Larry Diamond 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-0037 

 
Date: July 28, 2016 
 
Permit Action: Renewal with changes (upgrades to plant). 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of September 1, 2021, according to 30 Texas Administrative Code (TAC) § 305.71, 
Basin Permitting.  

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a renewal of the existing permit that authorizes the discharge of treated domestic 
wastewater at an annual average flow not to exceed 1.75 million gallons per day (MGD). 
The existing wastewater treatment facility serves the Town of Trophy Club and adjacent 
areas outside of the town limits.  

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located at 1499 Junction Way, approximately 0.9 mile north of the 
intersection of State Highway 114 and Trophy Club Drive, and approximately 2.5 miles 
east of the intersection of U.S. Highway 377 and State Highway 114 in Denton County, 
Texas 76262. 

 
The treated effluent is discharged to unnamed ponds (golf course ponds) and/or an 
unnamed tributary; thence to Marshall Branch; thence to Grapevine Lake in Segment 
No. 0826 of the Trinity River Basin. The unclassified receiving water use is minimal 
aquatic life use for the unnamed tributary (and golf course ponds) and for Marshall 
Branch. The designated uses for Segment No. 0826 are high aquatic life use, public water 
supply, and primary contact recreation. 



Trophy Club Municipal Utility District No. 1 TPDES Permit No. WQ0011593001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The Trophy Club MUD Wastewater Treatment Facility (WWTF) is an activated sludge 
process plant currently operated in the conventional mode in the 'Phase I' configuration.  
The applicant has submitted a summary transmittal letter for three construction phases 
as described below without any changes in effluent limits. Treatment units in the existing 
Phase I operation include a lift station, automatic screen, grit removal, two bio-selector 
boxes, two aerations basins, three final clarifiers, three aerobic sludge digesters,  a belt 
filter press, two disk filters, four effluent pumps, and an ultraviolet (UV) disinfection 
system. In Phase II the WWTF will be an activated sludge process plant operated in the 
conventional mode with a membrance biological reactor (MBR) for nutrient removal. 
Treatment units in Phase II operation will include a lift station, a rotating drum screen, 
grit removal chamber, an aeration basin, two clarifiers, two anoxic tanks, two anaerobic 
tanks, two pre-aeration tanks, two MBR tanks, three aerobic sludge digesters,  a belt 
filter press, two disk filters,  four effluent pumps, and a UV disinfection system. In Phase 
III and Phase IV operation the WWTF will be an MBR activated sludge process plant. 
Treatment units in Phase III operation will include a lift station, a rotating drum screen, 
grit removal chamber, four anoxic tanks, four anaerobic tanks, four pre-aeration tanks, 
four MBR tanks, three aerobic sludge digesters, a belt filter press, two disk filters,  four 
effluent pumps, and a UV disinfection system. Treatment units in Phase IV operation 
will include a lift station, a rotating drum screen, grit removal chamber, five anoxic 
tanks, five anaerobic tanks, five pre-aeration tanks, five MBR tanks, three aerobic sludge 
digesters, a belt filter press, two disk filters, four effluent pumps, and a UV disinfection 
system. The facility is currently operating in ‘Phase 1’. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, IESI Weatherford Landfill, Municipal Solid 
Waste Permit No. MSW-47A, in Parker County. The draft permit also authorizes the 
disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, or 
wastewater treatment facility. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The facility does not appear to receive significant industrial 
wastewater contributions.  

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

The following is a summary of the applicant’s Monthly Effluent Report data for the 
period April 2014 through March 2016. The average of Daily Avg value is computed by 
the averaging of all 30-day average values for the reporting period for each parameter.  
 

Parameter       Average of Daily Avg 
Flow, MGD  0.85 
CBOD5, mg/l  2.3 
TSS, mg/l  3.5 
NH3-N, mg/l 
   April-September 
   October-March 

  
0.50 
0.65 



Trophy Club Municipal Utility District No. 1 TPDES Permit No. WQ0011593001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

Total Copper, mg/l  0.016 
Nitrate-Nitrogen, mg/l  15 
E. coli Colony Forming 
Units (CFU) or Most 
Probable Number 
(MPN)/ 100 ml 

 2 

 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 
 

A.   EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
 

The annual average flow of effluent shall not exceed 1.75 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 2,431 gpm. 
 

Parameter               30-Day Average 7-Day 
Average 

   Daily  
Maximum 

 mg/l lbs/day mg/l mg/l 
CBOD5  5 73 10 20 
TSS 12 175 20 40 
NH3-N     
   April–September 
   October–March 

1 
3 

15 
44 

5 
5 

10 
10 

Total Copper Report Report N/A Report 
Nitrate-Nitrogen 24 350 N/A 51 
DO (minimum)  6.0 N/A N/A N/A 
E. coli, CFU or 
MPN/100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 
 
The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes.  An equivalent method of disinfection may be substituted only with 
prior approval of the Executive Director. 
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
Total Copper Once/week 
Nitrate-Nitrogen Once/week 
DO Two/week 
E. coli Daily 

 
B. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 



Trophy Club Municipal Utility District No. 1 TPDES Permit No. WQ0011593001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, IESI Weatherford Landfill, Municipal Solid Waste 
Permit No. 47A, in Parker County. The draft permit also authorizes the disposal 
of sludge at a TCEQ-authorized land application site, co-disposal landfill, or 
wastewater treatment facility. 

 
C.   PRETREATMENT REQUIREMENTS 

 
Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 315, which references 40 Code of Federal Regulations (CFR) 
Part 403, “General Pretreatment Regulations for Existing and New Sources of 
Pollution” [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ 
Rules and Regulations, pages 60134-60798]. The permit includes specific 
requirements that establish responsibilities of local government, industry, and 
the public to implement the standards to control pollutants which pass through 
or interfere with treatment processes in publicly owned treatment works or which 
may contaminate the sewage sludge. This permit has appropriate pretreatment 
language for a facility of this size and complexity. 
 

D.  WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 
 

(1) The draft permit includes chronic freshwater biomonitoring requirements as 
follows. The permit requires five dilutions in addition to the control (0% effluent) 
to be used in the toxicity tests. These additional effluent concentrations shall be 
32%, 42%, 56%, 75%, and 100%. The low-flow effluent concentration (critical 
dilution) is defined as 100% effluent. 
 
(a) Chronic static renewal survival and reproduction test using the water flea 

(Ceriodaphnia dubia). The frequency of the testing is once per quarter for 
at least the first year of testing, after which the permittee may apply for a 
testing frequency reduction. 

 
(b) Chronic static renewal 7-day larval survival and growth test using the 

fathead minnow (Pimephales promelas). The frequency of the testing is 
once per quarter for at least the first year of testing, after which the 
permittee may apply for a testing frequency reduction. 

 
(2) The draft permit includes the following minimum 24-hour acute freshwater 

biomonitoring requirements at a frequency of once per six months. 
 

(a) Acute 24-hour static toxicity test using the water flea (Daphnia pulex or 
Ceriodaphnia dubia). 

 
(b) Acute 24-hour static toxicity test using the fathead minnow (Pimephales 

promelas). 
 

E. IRRIGATION REQUIREMENTS 
 
The draft permit also includes authorization to dispose of a portion of the treated 
effluent via irrigation of 416.91 acres at a maximum application rate of 2.5 acre-
feet per year per acre irrigated. 



Trophy Club Municipal Utility District No. 1 TPDES Permit No. WQ0011593001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 5 
 

 
F. SUMMARY OF CHANGES FROM APPLICATION 

 
None. 

 
G. SUMMARY OF CHANGES FROM EXISTING PERMIT 

 
The Standard Permit Conditions, Sludge Provisions, Other Requirements, and 
Biomonitoring sections of the draft permit have been updated.   
 
The daily maximum bacteria limit has been changed from 394 E. coli colony 
forming units (CFU) or most probable number (MPN) per 100 ml to 399 E. coli 
CFU or MPN per 100 ml, based on the U.S. Environmental Protection Agency 
approved portions of the 2010 Texas Surface Water Quality Standards.   
 
Effective December 21, 2016, monitoring results must be submitted online using 
the NetDMR reporting system available through the TCEQ website unless the 
permittee requests and obtains an electronic reporting waiver. Monitoring results 
must be signed and certified as required by Monitoring and Reporting 
Requirements No. 10. 
 
For Publicly Owned Treatment Works (POTWs), effective September 1, 2020, the 
permittee must submit the written report for unauthorized discharges and 
unanticipated bypasses that exceed any effluent limit in the permit using the 
online electronic reporting system available through the TCEQ website unless the 